LIFEPLAY PLAY SETS
Owner’s Manual and Assembly Instructions

sror, "F ASSISTANCE IS NEEDED, sror,
DO NOT CONTACT THE STORE!

CALL OUR CUSTOMER SERVICE DEPARTMENT at 1 (800) 225-3865
HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)
Call, or visit our Web site at www. lifetime.com for Saturday hours
**For customers outside the U.S. or Canada, please contact the store for assistance.”

Lifetime Products, Inc.
LIFETIME PO Box 160010 » Freeport Center, Bldg. D-11
A Clearfield, Utah 84016-0010
This product is intended for use by children ages 3 to 12
and is for residential use only.

\_ J
10/12/2009 Instruction #1052274 B




@ Before Beginning Assembly!

Do not start assembly until you have read all instructions.

Tools Required for Assembly

(not all tools will be used depending on your play set configuration)

1/2” wrench 12’ Step Ladder (not extension ladder)
3/4” wrench Hammer

#2 Phillips Screwdriver Rubber Mallet (optional)

#3 Phillips Screwdriver 3/16” and 1/4” Allen wrench (included)

Drill with 3/8” bit and 1/4” bit

The Person Symbol indicates the humber of adults
required to complete the assembly step.

IH\ IH\ Two Adults Required for Assembly
IH\ IH\ ,H\ Three Adults Required for Assembly
IH\ IH\ IH\ In\ Four Adults Required for Assembly

Only adults should set up the play equipment. Do not allow children in
the setup area until assembly is complete.

Save this owner’s manual for future reference and in the event that the manufacturer
has to be contacted.

/A WARNING A

FAILURE TO FOLLOW THESE WARNINGS MAY RESULT IN SERIOUS
INJURY OR PROPERTY DAMAGE AND WILL VOID THE WARRANTY.

To ensure safety, do not attempt to assemble this playset without following the instructions carefully. Before
inni i i Proper and complete assembly, use and supervision are essential for

proper orientation and to reduce the risk of accident or injury.

Most injuries are caused by misuse and/or not following instructions. Use caution when using this playset.

(]




**IMPORTANT SAFETY INFORMATION**
PLEASE READ BEFORE BEGINNING ASSEMBLY:

Installation and Ground Preparation Instructions:

*» Place the equipment on level, well-drained ground, not less than 6 ft. (1.8 m) from any structure
or obstruction such as a fence, garage, house, overhanging branches, laundry lines, or electrical
wires.

* Do not install home playground equipment over concrete, asphalt, packed earth, or any other hard
surface. A fall onto a hard surface can result in serious injury to the equipment user (see page 7).

« Install the playground equipment with the slide facing North, this helps prevent the surface on the
slide from getting too hot.

» To prevent serious injury, warn children that they must not use the equipment until properly in-
stalled.

* With unstable soil conditions, we recommend anchoring the playset into the ground. Call our Cus-
tomer Service Department at 1-800-225-3865 for more information.

Operating Instructions:

Observing the following instructions and warnings reduces the likelihood of serious or fatal injury.

* The maximum number of occupants that may safely use the entire playset including all compo-
nents is 20 with a maximum weight of 2000 pounds.

* On-site adult supervision should be provided for children of all ages.
+ Instruct children not to walk close to, in front of, behind, or between moving items.

+ Instruct children not to twist swing chains or ropes or loop them over the top support bar since
this may reduce the strength of the chain or rope.

* Instruct children to avoid swinging empty seats.

» Teach children to sit in the center of the swings with their full weight on the seats.
* Instruct children not to use the equipment in a manner other than intended.

* Instruct children not to get off equipment while it is in motion.

» To prevent entanglement and strangulation, dress children appropriately using well-fitting shoes
and avoiding ponchos, scarves, jackets with neck drawstrings, helmets with straps, and other loose-
fitting clothing that is potentially hazardous while using equipment.

* Instruct children not to climb when the equipment is wet.

* Instruct children not to attach items to the playground equipment that are not specifically designed
for use with the equipment, such as, but not limited to, jump ropes, clothesline, pet leashes, cables
and chain as they may cause a strangulation hazard.

w



Maintenance Instructions:

» Check surfacing material and replenish as necessary to maintain proper depth (see page 7).

* Check all nuts and bolts twice monthly during the usage season for tightness and tighten as re-
quired. It is particularly important that this procedure be followed at the beginning of each season.

* Remove any tripping hazards, such as exposed concrete footings, tree stumps, or rocks.
+ Oil all metallic moving parts monthly during the usage period.

* Check all coverings for bolts and sharp edges twice monthly during usage season to be certain they
are in place. Replace when necessary. It is especially important to do this at the beginning of each
New season.

* Check swing seats, ropes, cables and chains monthly during usage season for evidence of deterio-
ration. Contact Customer Service for replacement parts.

» Sand rusted areas on tubular members and repaint using a nonlead-based paint (included with system).
» Take plastic swing seats indoors or do not use when the temperature drops below 40 degrees F.

+ If the wamning sticker is illegible, destroyed or removed, contact Customer Service for a replacement.

Disposal Instructions: Disassemble and dispose of the playground equipment in such a way that
no unreasonable hazards will exist at the time the swing set is discarded. Follow all local disposal
requirements.

Place the equipment no less than 6 ft. (1.8 m) from any structure or obstruction such as a fence, ga-
rage, house, overhanging branches, laundry lines, or electrical wires. Make sure the clearance in front
of and behind the swings is at least twice the height of the swing bar. The impact surfacing needs to
cover the entire recommended play area. Refer to the example below.

[ 35 feet |
I - —_ !
3 g
© 5
_‘; =
°
Q@
by il E
| 6 feet 1 N T : ) : 6 feet I
E 4 F o
[
° 2
é :
g
=
Playset dimensions: Recommended play area:
ﬁl 13" 10" x 23’ 32'x 35
w

IS




-

\

CONSUMER INFORMATION SHEET FOR PLAYGROUND SURFACING MATERIALS*

The U.S. Consumer Product Safety Commis-
sion (CPSC) estimates that about 100,000 playground
equipment related injuries resulting from falls to the
ground surface are treated annually in U.S. hospital
emergency rooms. Injuries involving this hazard pattern
tend to be among the most serious of all playground
injuries, and have the potential to be fatal, particularly
when the injury is to the head. The surface under and
around playground equipment can be a major factor in
determining the injury causing potential of a fall. It is
self evident that a fall onto a shock-absorbing surface
is less likely to cause a serious injury than a fall onto
a hard surface. Playground equipment should never
be placed on hard surfaces such as concrete or asphalt
and while grass may appear to be acceptable, it may
quickly turn to hard packed earth in areas of high traf-
fic. Shredded bark mulch, wood chips, fine sand or fine
gravel are considered to be acceptable shock-absorbing
surfaces when installed and maintained at a sufficient
depth under and around playground equipment.

Table 1 lists the maximum height from which
a child would not be expected to sustain a life-threaten-
ing head injury in a fall onto different loose-fill surfac-
ing materials if they are installed and maintained at

depths of 6, 9, and 12 inches. However, it should be
recognized that all injuries due to falls cannot be pre-
vented no matter what surfacing material is used.

It is recommended that a shock-absorbing
material should extend a minimum of 6 ft. in all direc-
tions from the perimeter of stationary equipment such
as climbers and slides. However, because children may
deliberately jump from a moving swing, the shock ab-
sorbing material should extend in the front and rear of a
swing a minimum distance of 2 times the height of the
pivot point measured from a point directly beneath the
pivot on the supporting structure.

This information is intended to assist in
comparing the relative shock-absorbing properties of
various materials. No particular material is recom-
mended over another. However, each material is only
effective when properly maintained. Materials should
be checked periodically and replenished to maintain
correct depth as determined necessary for your equip-
ment. The choice of a material depends on the type and
height of the playground equipment, the availability of
the material in your area, and its cost.

\

Fall Heights for this Unit and Other Accessories.

(Compare heights in this table to the heights in the following table. We recommend using 12" of

Double Shredded Bark Mulch.)

Clubhouse

3,5, or 7 feet

Monkey Bars

7 feet 6 inches

Swing Bar

7 feet 6 inches

Climbing Wall

§ feet

TABLE 1 — FALL HEIGHT IN FEET FROM WHICH A LIFE THREATENING HEAD INJURY

WOULD NOT BE EXPECTED

Type of Material Material g, gopmn | Material g 4, gopgy | Material 5 o) gonsh

Depth: - aep Depth: n. dep Depth: in. dep
Double Shredded Bark Mulch 6 ft (fall height) 10 ft (fall height) 11 ft (fall height)
Wood Chips 6ft  (fall height) 7f  (fall height) 12 ft  (fall height)
Fine Sand 5ft  (fall height) 5ft  (fall height) 9ft  (fall height)
Fine Gravel 6ft  (fall height) 7 ft (fall height) 10 ft  (fall height)
Shredded Tires*** 10 ft  (fall height) N/A  (fall height) N/A  (fall height)

*This information has been extracted from the CPSC publications “Playground Surfacing--Technical Information Guide™ and “Handbook for Public Play-
ground Safety.” Copies of these reports can be obtained by sending a postcard to the: Office of Public Affairs, U.S. Consumer Product Safety Commission,
Washington, D.C.. 20207 or call the toll-free hotline: 1-800-638-2772.

***This data 1s from tests conducted by independent testing laboratories on a 6-inch depth of uncompressed shredded tire samples produced by four
manufacturers. It 1s recommended that persons seeking to install shredded tires as a protective surface request test data from the supplier showing the critical
height of the material when 1t was tested in accordance with ASTM F1292.

[4)]



[=2]

USE AT YOUR OWN RISK!

USING A DRILL IS NOT RECOMMENDED
FOR DRIVING BOLTS.

A cordless drill can be used for driving screws;
however, care should be taken not to
over tighten or strip screws.

If you decide to use a drill for driving bolts, follow the tips to re-
duce the chance of damaging the product:

1. Always start bolts by hand to prevent cross-threading.
2. Use a drill with the clutch set at the lowest setting that will drive the bolts.

3. Use an Allen wrench for final tightening of bolt to prevent over-tightening.




This instruction manual includes assembly instructions for the following
models. Each model consists of specific component kits, which are also
listed below. Do not open the component kits until called for in the
instructions. Because the instruction manual covers assembly for each
possible component, skip assembly sections that do not apply to the model
and/or accessories purchased and proceed to the next assembly section.

X E ==l BASIC TOWER
' ’—_\\\ ) f___:v Model 462001 (Earth Tones) consists of kits:
\ L 424001, 442501, 1056163, 445001, 1056228, 452001, 445101
J =l
F=9 | ey =

BASIC CLUBHOUSE
Model 464001 (Earth Tones) consists of Kits:
424001, 1056155, 1056163, 445001, 1056228, 1056195,
430501, 1056199, 452000, 445101
Tower Only: Model 461100 (Earth Tones)

COMPLETE CLUBHOUSE
Model 466001 (Earth Tones) consists of Kits:
424001, 1056155, 1056163, 445001, 1056228, 1056195, 430501,
1056199, 1056218, 439000, 440001, 452001, 445101

DELUXE CLUBHOUSE
Model 466101 (Earth Tones) consists of Kits:
U7\ | 424001, 1056155, 1056163, 445001, 1056228, 1056195, 430501,
4 1056199, 1056218, 439000, 440001, 452001, 1056240

|



BASIC PLAY SET
Model 468001 (Earth Tones) consists of Kits:
| 424001, 1056155, 1056163, 445001, 1056228,
N\ ] 1056195, 430501, 1056199, 1056140, 449001,
NN 455000, 452001, 445101

J

I
L

COMPLETE PLAY SET
f% Model 470001 (Earth Tones) consists of Kits:
= 424001, 1056155, 1056163, 445001,
P Il 1056228, 1056195, 430501, 1056199,
\ 439000, 440001, 1056140, 449001, 455000,
452001, 1056218, 445101

== DELUXE PLAY SET

Model 438001 (Earth Tones) consists of Kits:
= ¥ + 424001, 1056155, 1056163, 445001, 1056228,
"\ \ 1056195, 430501, 1056199, 439000, 440001,
\ ‘ 1056140, 449001, 457000, 452001, 447000,
N 4 1056218, 1056240

111

L

=3

DOUBLE DELUXE PLAY SET
Model 471001 (Earth Tones) consists of Kits:
424001, 1056155, 1056163, 445001, 1056228, 1056195, 430501, 1056199,
439000, 440001, 1056140, 449001, 457000, 452001, 451000, 455000

[os]




TABLE OF CONTENTS

Assembly Section

Section 1-

Section 2-

Section 3-

Section 4-

Section 5-

Section 6-

Section 7-

Section 8-

Section 9-

Clubhouse
Monkey Bar

Swing Bar Assemblies & Attachments
Monkey Swing Bar
Trapeze Swing Bar
Swing Bar

Roof

Picnic Table

Slide

Climbing Wall
Binocular

Steering Wheel

26

27

29

32

37

43

48

51

54

57

See page 63 for examples of correct and incorrect

accessory placement.

w



i SECTION 1 )

Clubhouse Assembly

Earth Tone Boxes: 1056155 (or 442501, Basic Tower only), 1056163, 424001,
445001, 1056228, 445101 (no Climbing Wall)

- - - -
Hardware List (Hardware is located in Box 1056163 Part #8002040)N
ID Item Description Qty ./ Part# HD Cap, Hole 28 0O 8000265
HA Bolt, 5/16" x 3/4” 36 0O 8000162 HE Cap, Foot 4 0O 8000261
HB Washer, 5/16" Bonded 20 0O 8001161 HF Cap, D-Tube 16 0O 8001007
\ HC Washer, 5/16" Zinc 16 0O 8001343 HG Cap, Round End 4 0O 8000260 )

There may be extra hardware in this bag. /

G, I :@ @ HHDE qt% wr [

| J

HG

OOO“

( Hardware List (Hardware is located in Box 445001 Part #3000178) )

ID ltem Description Qty / Part# HB Washer, 5/16” Bonded 40 O 8001161
HA Bolt, 5/16” x 3/4” 20 0O 8000162 HH Bolt, 5/16" x 1 1/4” 20 O 8000163

There may be extra hardware in this bag.

(e LU
() (i




( -\
4 - N\
Parts List
I ltem Description Qty v Part# G Deck Support 1 0O 1056196
A Corner Pole 4 0O 1056156 H Deck 1 0O 8001622
B D-Tube, Top Long 2 0O 1056164 | Vertical Ladder 1 0O 1056230
C  D-Tube, Bottom Long 2 0O 1056187 J 2 Piece Railing 8 DO 8000915
D  D-Tube, Top Short 2 O 1056189 K 4 Piece Railing 2 O 8000913
E  D-Tube, Bottom Short 2 O 1056190 L 5 Piece Railing 3 O 8000914
kF Cross Brace 8 O 1056192 L 5 Piece Railing (extra) 1 0O 8000913
Al . . . 2l 1 f l

Box 1056155
F ] — L)
B[: ] H |
cl o g 0
ﬁ
DE 1 EF : g o ©
o wn
< o
G Q <
N e———em ":: g
o o |
| Box 1056163 m N N =
J K L L
|[Box 445001 |[Box 445101
\ J




Rounded edge
faces up

N\

Holes must face
up and out

Lay two Corner Poles (A) on the ground. The holes must be oriented as
shown. The flat edges of the Short Top and Bottom D-Tubes (D, E) face

each other. Secure with the hardware shown.

Rounded edge
faces down

Secure the Bolts with an Allen
Wrench through the outside
holes in the D-Tubes.

(Note: If a Leveling or Anchoring Kit was purchased with the unit, assemble theW
Leveling or Anchoring Feet before completing this step. Follow the instruction
manuals included with the Leveling and Anchoring Kits.

Parts for this step are in box 1056163
HC x4

()
um@)

HAXx 4

(i

—_—

Y

Holes must face up
and out

Holes are on one
side only, facing
the ground




( N\

Parts for this step are in box 1056163

HB x 4
Attach Cross Braces (F) between the Bottom Short D-Tube (E) and the HAx 4 /_\
Corner Poles (A). Secure with the hardware shown. AN
i ( O
Do not tighten the hardware--the Bolts attaching the Cross Braces to RRRRRRERR) —/
the D-Tube will be shared with another part later in the assembly. .

Repeat steps 1 and 2 to assemble the other Short D-Tubes (D, E) to the Corner Poles (A),
and to attach the Cross Braces (F) to the Corner Poles (A) and the Short Bottom D-Tube (E).

(  Parts for this step are in box 1056163 )

Carefully stand up the assembled Short
Ends of the Clubhouse.

Attach the Bottom Long D-Tubes (C) to
one of the assembled short ends, while
the other end of the D-Tube remains on
the ground. The flat sides of the D-Tubes
should face up, and the holes in the
D-Tubes should face in.

Have one person hold each short end
while the next steps are completed.

13



LY

Attach the other end of the Bottom Long D-Tubes (C) to the Corner
Poles (A).

Parts for this step are in box 1056163

HAx 4

HC x 4

[l

e

Attach Cross Braces (F) on both of the Long

Parts for this step are in box 1056163

HAXx 8

A

HB x 8

Il

. (0




-

@ Parts for this step are in box 1056163

HC x 4
Attach the Long Top D-Tubes (B) to the Corner Poles (A). The HAx 4
flat edges of the D-Tube should face down. Refer to step 4 AN
to secure the D-Tubes with the hardware shown. I m

P

ACAUTION

Exercise extreme caution
while using a ladder for
assembly. Follow all warnings
and instructions provided by
the ladder manufacturer.

Parts for this step are in box 1056163

Insert a D-Tube End Cap (HF) into the ends of the D-Tubes. / H

ll




Parts for this step are in box 1056163

i

Move the Clubhouse to the location desired, and place the
Foot Caps (HE) in the location shown.

‘; i HE
‘; J HE c%
HE I HE
e

)

Remove the hardware connecting the Cross Braces
(F) to the Bottom Short D-Tubes (E). Do not remove
the Cross Braces from the Corner Poles (A).

Attach the Deck Support (G) with the hardware that was
removed form the Cross Braces (F) by placing the Cross
Braces (F) over the Deck Support (G) and securing it to
the Bottom Short D-Tubes (E) as shown.




( N\

Note: If a Leveling or Anchoring Kit was purchased with the unit, attach the
Leveling or Anchoring Feet to the Corner Poles before completing this step. Refer
back to the instruction manuals included with the Leveling or Anchoring Kits.

H H (  Parts for this step are in box 424001 )

Siide the Deck (H) on to the Deck Support () as shown. Unfoid the Deck, (/N YWARNIN G

allowing the corners to fit into place. The diamond pattern should be Do not stand in the Clubhouse until

facing upward. the floor is completely attached.

The Deck will be secured in the next steps.

L &

Note: The location of the Railings will depend on which accessories were purchased, and their desired placement. The
2 Piece Railings go on each corner of the Clubhouse, and the 4 Piece Railings go in the middle of each long side. The
5 Piece Railings can move between the open spots to allow for accessories. All open spots without an accessory must

be filled with a Railing, as well as the side with the Swing Bar.

£y

P

I
¥

[ I

1

I1
I
[ 1.7
LI I
[ IT1
- -
a
I P

Ly 111 [:

I
|
|
|
I

imin
il

THILA 1T 1

/|
¥

/|

- 1T
L |
‘] || i |
'II/III
[
|
T. 11

| 4|

{]
{]

Example of required
5 Piece Railing locations|

These instructions show Railing assembly and placement for the

play set configuration shown above. The Ladder shares hardware

with the Railings. To prevent having to remove hardware, start the
Railing assembly where the Ladder will be located.

17



-

Install a 4 Piece Railing (K) in the middle of the
Clubhouse as shown. Only install hardware on the
left side of the Railing (the Ladder will be installed
on the other side). If a different accessory is place
here, attach both sides of the 4 Piece Railing.

Do not tighten bolts for Railings until all the
Railings are attached.

/// §IJ
Ladder '
location

Parts for this step are in box 445001

HB x 2

N\

Xt T A O\

OOTNOONTIOTD | 6 |

J

x

T
||

| I

A CAUTION A

Secure the top Bolts of the Railing before
attaching the bottom of the Railing. Do not
overtighten the hardware that attaches the
bottom of the Railing through the Deck.

Install a 2 Piece Railing (J) on the corner of the
Clubhouse as shown. Only install hardware on the
right side of the Railing (the Ladder will be installed
on the other side). If a different accessory is placed
here, attach both sides of the 2 Piece Railing.

o -

Parts for this step are in box 445001

HA X1

Ul

i (O )

HB x 2

Ladder
location

A CAUTION A

Secure the top Bolts of the Railing before
attaching the bottom of the Railing. Do not
overtighten the hardware that attaches the
bottom of the Railing through the Deck.

L

HH
HB




((3)

Place the Ladder (l) between the two Railings installed
in steps 11 and 12, and attach the Ladder and Railings
with the hardware shown. Secure the top Bolts in the
Ladder first to make alignment easier.

If there are rubber pieces on the ladder, remove
them before assembly.

HHx2

Parts for this step are in box 445001 HB x 4

HAx 2

T

WY

I (@

kHB j

HA A

\\

HH _

HB I

B
. T (A CAUTION A
1 Do not overtighten the hardware
that attaches the bottom of the
ol . Ladder through the Deck.

G

Install a 5 Piece Railing (L) between two 2 Piece
Railings (J) on the short side of the Clubhouse as
shown. Secure with the hardware shown. The Railings
will share hardware where they overlap.

HH x 4

Parts for this step are in box 445001 HB x 8

HAXx 4

A

il

WA

()
)

Repeat step 14 to install Railings on the
other short side of the Clubhouse.

T Secure the top Bolts of the Railings before
‘- attaching the bottom of the Railings. Do not

overtighten the hardware that attaches the

bottom of the Railings through the Deck.

19



Install 2 Piece Railings (J) on both ends of long side
of the Clubhouse. Place a 4 Piece Railing (K)anda 5
Piece Railing (L) between them in the location shown.
Refer back to the previous steps to secure the Railings
with the hardware shown. The Railings will share
hardware where they overlap.

If a Climbing Wall was not purchased,
another 5 Piece Railing will be
included. Install it in the spot left open.

A CAUTION A

Secure the top Bolts of the Railings before
attaching the bottom of the Railings. Do not
overtighten the hardware that attaches the
bottom of the Railings through the Deck.

Parts for this step are in box 445001 HB X 12

HHx 6

(W

AAAAA Py

l

HAX 6

A AN

(D

VW

©

Qgg

Climbing Wall
location

\

Install the remaining 2 Piece Railing (J) on to the last
corner of the Clubhouse. Refer back to the previous
steps to secure the Railing with the hardware shown.

Parts for this step are in box 445001

HHx2

T

HA X2

HB x 4

|

=

b O )

I ||

A CAUTION A

Secure the top Bolts of the Railing before
attaching the bottom of the Railing. Do not
overtighten the hardware that attaches the
bottom of the Railing through the Deck.




(. N\
Parts for this step are in box 1056163
After completing steps 1 through 16, tighten all the hardware on the HD x 28 _Mﬂﬂ
Clubhouse. Do not continue until all hardware has been tightened. )

Insert Hole Caps (HD) into the holes at the end of each Top and Bottom
D-Tube, and also into the holes at the bottom of each Corner Pole (A).

NOTE: Use a rubber mallet to install the Hole Caps.

T W

Note: Complete the following step if a Roof was not purchased. If a Roof was
purchased, the Round End Caps will be inserted in the Roof Poles on page 39.

Parts for this step are in box 1056163
Install a Round End Cap (HG) into the top of HG x 4
each Corner Pole (A).

HG HG ‘:ﬁ‘f-wl__
T ¢ ¢

/N ﬂﬂ

1

—DH I
®
I
®

=

N\

21



i SECTION 2 )

Monkey Bar Assembly

Earth Tones Box: 1056140

‘Flardware List (All Hardware is located in Box 1056140 Part #8000174)
ID ltem Description Qty ./ Part# HD Cap, Foot 4 0O 8000261
HA Bolt, 5/16" x 3/4" 16 0O 8000162 HE Cap, Round End 4 [ 8000260
HB Washer, 5/16" Bonded 16 0O 8001161 HF Cap, Cradle 4 0O 8000264
HC Cap, Hole 8 0O 8000265 )

There may be extra hardware in this bag.

HA HE

( Parts List (All Parts are located in Box 1056140) )
ID ltem Description Qty v Part# B  Monkey Bar Ladder 2 O 1056142
A Monkey Bar Rungs 1 0O 1056141 C  Monkey Bar Bracket 4 0O 8000979

| |
A C
|
| |
{ |
B

A WARNING A

The Monkey Bar is not intended to be a stand alone unit. Do not
use until completely attached to the main unit as instructed.




( N\

Parts for this step are in box 1056140

Install Round End Caps (HE) into each end of the Monkey Bar Rungs (A). HE x 4

HBEx 8

With the Monkey Bar Rungs (A) laying flat, place the Monkey
Bar Brackets (C) over the holes in the Monkey Bar Rungs.
Attach the Monkey Bar Brackets (C) with the hardware shown.
Get the bolts started only enough to hold the Brackets in place.

[ Parts for this step are in box 1056140

23



-

24

.Y

Place Cradle Caps (HF) between the Monkey Bar Ladder
(B) and the Monkey Bar Rungs (A). Secure the Brackets

HAx 4

A

Parts for this step are in box 1056140

HB x 4
HF x 2

Il

ml N

\\U Y I

—

(C) to the Ladder (B) with the hardware shown. Tighten all
the hardware evenly to avoid gaps. One person should hold
the Ladder (B) while the other attaches the hardware.

Repeat this step to attach the Monkey Bar Ladder on the
other side of the Monkey Bar Rungs.

—
B

—_—,




A WARNING A

The Monkey Bar is not stable until attached to the Clubhouse with a Swing
Bar. Do not use until completely attached to the main unit as instructed.

Carefully turn the Monkey Bar
assembly upright and set it up
in the desired location by the
Clubhouse.

Parts for this step are in box 1056140

Carefully tilt one end of the Monkey Bar assembly and install HD x4 rcxe
two Foot Caps (HD), and then repeat for the other end of the )
Monkey Bars. Insert Hole Caps (HC) into the holes at the =, T
bottom of the Monkey Bar Ladders (B). If using the leveling kit, ]

use the holes to attach the extensions.

Attach the Monkey Bars to the Clubhouse according to the
instructions in section 3.

% He ®©— S ()

I=———1
HC
— E
—
Lo Lo
1 o ;HD
\ J

25



SECTION 3

Swing Bar Assemblies & Attachments

Monkey Swing Bar: 455000 (Earth Tones)
Trapeze Swing Bar: 457000 (Earth Tones)
Swing Bar: 1056223 (Earth Tones)

This instruction section shows assembly steps for all available Swing Bar Attachment
options. Follow the applicable steps for the specific play set configuration purchased.

— Trapeze

— Swing Bar

| Page 29

= LL %
[—=1

The picture below shows all Swing Bar Attachments, where they attach to the play set, and

the page number of that particular attachment’s assembly instructions.

Monkey
Swing Bar
Page 27

1B

Swing Bar
Page 32
L 1y
|

w




Monkey Swing Bar Assembly & Attachment

b} § Us

:II][L [
I

22N 21N

(Hardware List (All Hardware is located in Box 455000 Part #8000372))
L].D. Item Description Qty / Part# m HB Washer, 5/16" Bonded 4 0O 8001161J

HA Bolt, 5/16" x 3/4" 4 0O 8000162 HC Cap, Round End 1 0O 8000260

There may be extra hardware in this bag.

— /H;\\ e
o (=

Parts List (All Parts are located in Box 455000)

ID ltem Description Qty / Part#
A Monkey Swing Bar 1 0O 8000295

T
1/

27



Attach the Monkey Swing Bar (A) to the Monkey Bars as
shown. Make sure an adult supports the Monkey Bars
during assembly. A rubber mallet may be needed to install
the Round End Cap (HC). To prevent the Round End Cap
from breaking, do not hit the Cap once it is flush with the
tube.

HAXx 4

Parts for this step are in box 455000
HB x 4
HC x 1

AAAAA

il

(O ) T

ACAUTION

Exercise extreme caution while
using a ladder for assembly.
Follow all warnings and
instructions provided by the ladder
manufacturer.

28




R ——1"

C
C
C
1

I I

L 4

|12
—

(Hardware List (All Hardware is located in Box 457000 Part #8000306))
ID ltem Description Qty v Part# HE Nut, Acorn 7/16” 2 O 8000170
HA Bolt, 5/16" x 3/4" 4 O 8000162 HF  Washer, Small Nylon 7/16 4 O 8000154
HB Washer, 5/16” Bonded 4 0O 8001161 HG Washer, Large Nylon 7/16” 4 0O 8000169
HC Pendulum 2 O 8000014 HH Cap, Round End 1 O 8000260
\\HD Bolt, 7/16” x 2" 2 O 8000167 )

There may be extra hardware in this bag.

s (@) (W @

N

1

( Parts List (All Parts are located in Box 457000) )

ID ltem Description Qty  Part# B  Trapeze Swing 1 O 8000020

A Trapeze Swing Bar 1 0O 8000300

aF— B
A B
| L | 1 1
| |

. = PULO= Y,

29



Parts for this step are in box 457000 )

HDx 2
HCx2 ﬂjr

“\ HF x 4
_// x

HG x 4

HE x 2
\.

y,

Attach the hardware shown to the Trapeze Swing Bar (A) while the Trapeze Bar is not attached to the Monkey
Bars. Do not over tighten.

HDﬂ[::]F—PﬁT_Qi}—{m HE

g

Parts for this step are in box 457000
HB x 4
HA x4 HH x 1

Attach the Trapeze Swing Bar (A) to the Monkey Bars as ““ “ m] Q —
shown. Make sure an adult supports the Monkey Bars during ANV

assembly. A rubber mallet may be needed to install the Round
End Cap (HH). To prevent the Round End Cap from breaking,
do not hit the Cap once it is flush with the tube.

ACAUTION

Exercise extreme caution
while using a ladder for
assembly. Follow all warnings
and instructions provided by
the ladder manufacturer.




-

\

(C  Parts for this step are in box 457000

D)

Attach the Trapeze Swing (B) to the Trapeze Hardware already attach to the Trapeze Swing Bar (A).

¥

F|"|—

31



Swing Bar Assembly & Attachment

(" Hardware List (All hardware is located in Box 1056223 Part #1051974) )
ID ltem Description Qty ./ Part# HF  Nut, Center Lock 1/2" 1 0O 8001069
HA Bolt, 5/16" x 4" 1 0O 8001834 HG Nut, Acorn 7/16" 6 0O 8000170
HB Bolt, Hex 1/2" x 5" 1 0O 8001067 HH Washer, Large Nylon 7/16" 12 0O 8000169
HC Nut, Acorn 5/16” 1 0O 8000165 HI  Washer, Small Nylon 7/16” 12 0O 8000154
HD Washer, 5/16” Bonded 2 0O 8001161 HJ Bolt, 7/16" x 2" 6 0O 8000167

\ HE Washer, 1/2" Zinc 2 0O 8001068 HK Pendulum O 8000014

There may be extra hardware in this bag

@@

(e UHJ .

(Hardware List (All hardware is located in Box 1056223 Part #8003504) w

ID Item Description Qty / Part# HN  Nut, 5/16” Nylock 4 0O 8000209
HL Bolt, 5/16" x 3/4” 4 0O 8000162 HO Neoprene Strip 3/4” 2 0O 8003138
HM Washer, 1/4” Zinc 8 0O 8002027 HP  Neoprene Strip 4.6” 2 0O 8003139
There may be extra hardware in this bag. HP
HL
// \ N () HO
e 0
----- VW \ /f -
r - - )
Parts List (All Parts are located in Box 1056223)
1D ltem Description Qty ./ Part# c Bracket, Swing to D-Tube 1 0O 1056224
A Swing Bar, 3 Swing 1 0O 1056225 D Plate, Swing to D-Tube 1 0O 1056226
\ B Belt Swing 3 0O 8001497 )




( N\
( Parts for this step are in box 1056223 N
HJ x 6 ™
HK X6 m’llm @
> Hix 12
L
HG x6 HH x 12
. J
Attach the Swing hardware to the Swing Bar (A) while the Swing Bar is still on the ground. Do not over tighten.
A
FJ HI L T J mo HG
HH E-—» e—ﬂ HH
HK

" Parts for this step are in box 1056223

Attach the Neoprene Strips (HO, HP) to the HP x 2

Bracket (C). Make sure the strips are secured in HO x 2

place before the bracket is used in the next step X

\. J
HP HP
. J

33



Parts for this step are in box 1056223

HM x 4
HLx 2

Make sure the Bracket (C) is placed on to a D-Tube
with the D-Tube fitting into the opening of the Bracket m m O

as shown. Bring the Plate to the Bracket and line up the
holes in the Plate (D) with the holes in the Bracket (C).

Secure the Bracket (C) and Plate (D) using the hardware shown.

34



N
( Note: If a Steering Wheel was purchased with the Swing Bar, skip to Page 60.
Parts for this step are in box 1056223

HM x 4

Secure the top part of the Bracket (C) with HLx 2 HN_x
the hardware shown A A -
i (O ) 5

A

Carefully lift the Swing Bar (A) between the Clubhouse and the Monkey Bars.

F——{4

]

= ¢
S ‘:.Jb
==Y ] Jd;
————
|l  (ACAUTION
=od Exercise extreme caution
while using a ladder for
assembly. Follow all warnings
and instructions provided by
the ladder manufacturer.
. J

35



( Parts for this step are in box 1056223 )
HF x 1

— I n(O)F
©) o~

\h_/

J

Bring the Swing Bar (A) to the Bracket (C) on the D-Tube, and attach the end of the Swing Bar to the Bracket.
Secure with the hardware shown. Insert the other end of the Swing Bar (A) into the attachment on the Monkey Swing
Bar or the Trapeze Swing Bar, and secure with the hardware shown. To align the Swing Bar with the Monkey Swing
Bar, move the Monkey Bars to the appropriate location.
HA
HD

Attach the Swings (B)
to the Swing Hardware
already attach to the
Swing Bar (A).




SECTION 4

Roof Assembly

Earth Tone Boxes: 1056199, 1056195, 430501

Hardware List (All Hardware is located in Box 1056199 Part #8003575)
ID ltem Description Qty  Part# HF  Screw, 1/4” x 1” 12 O 8000668
HA Bolt, 5/16” x 3/4” 12 O 8000162 HG Screw, #10 x 3/4” 10 0O 8000347
HB Bolt, 5/16" x 1 1/4” 4 [0 8000163 HH  Nut, Acorn 5/16” O 8000165
HC Washer, 1/4” x 1/2" 10 O 8000424 HI  Cap, Cradle 4 0O 8000264
HD Washer, 5/16” Bonded 20 O 8001161 HJ  Cap, Roof Pole 1 1/2 8 O 8001087
@ Screw, #14 x 1/4” 48 08000350 HK  Cap, Round End (Box 1056163) 4 [0 8000260/

There may be extra hardware in this bag.

i (= )WW@ E)

rParts List (All Parts are located in Box 1056199, 1056195, & 430501)\

Al
il

i

0

ik

i
i

i

Ay
Tl 1Ll

AN

il

111|

-|".t

ID Item Description Qty / Part# C Roof Panel 4 O 8002550

A Roof Pole 2 O 1056201 D Gable 2 O 8000135

B Roof Truss 8 O 8002542 E Gable Vent 2 O 8000136
A

|
Box 1056199

B

¢ :

Box 1056195

[Box 430501

37



e
Parts for this step are in box 1056199
HI x 4

Insert a Cradle Cap (HI) into each Corner Pole.

H HI

[T [

1 O Y I
o

Parts for this step are in box 1056199
HD x 4
HB x 4

Attach the ends of Roof Poles (A) to the Corner Poles of the
Clubhouse. Secure with the hardware shown. Make sure the end of
the Roof Poles are even with the Corner Poles, and then tighten each

Bolt evenly until they are completely secure.

A A
The holes face
up and out.
@— N —
The Roof Pole and
~] Corner Pole must = |
be even after the JUIS ]
Bolts are tightened. JJ-—_——
k T (==}

38



( N\
Parts for this step are in box 1056163
Insert a Round End Cap (HK) into the end of each Roof Pole (A).
HK x 4
Use the Round End Caps (HG) provided with the Clubhouse assembly in
Box 1056163 to complete this step. m
B
HK @— HK %m
E‘@ HK . HK
Parts for this step are in box 1056199
HD x 2
HA x 1 HH x 1
Attach two Roof Trusses (B) together with the hardware shown. Jﬂﬂ Ww @ @
Repeat this step for all eight Trusses.
+——r
B B
HD
HA HD
HH
&
. J

39



Parts for this step are in box 1056199
Attach the Gable Vent (E) to the Gable (D), and secure with the hardware

HG x5 \
shown. CEAHN, /f\

LGB )
To prevent the Screws from going through the plastic, do not overtighten. \~—-/
Use a #2 Phillips Screwdriver.

Repeat this step to assemble the other Gable.

Ce)

Attach the Gable (D) to one of the assembled Roof Trusses (B). HF x 6

To prevent the Screws from going through the plastic, do not overtighten.
Use a #3 Phillips Screwdriver.

Repeat this step to attach the other Gable to an assembled Roof Truss.




&y

Attach the assembled Roof Trusses (B) to the Roof Poles (A) with the

Parts for this step are in box 1056199
HD x 8

HAx 8
hardware shown. Make sure the Roof Trusses that are attached to the Gables

are placed on both ends of the Clubhouse.

A

WARNING A

To prevent serious injuries from falls, do not step over
or stand on the Railings. Stay on the Deck at all times
while working in the Clubhouse.

Place the Roof Pole Caps (HJ) into the ends of the Roof Trusses.

HJ

Parts for this step are in box 1056199

HJ x 8

41



-

)

Attach the Roof Panels (C) to the Roof Trusses (B) and secure as shown.
The notch at the top of the panel will line up with the top of the truss.

Parts for this step are in box 1056199

To prevent the Screws

from going through Cc The Roof Panels (C) placed on
-

the plastic, do not

top need to have a notch as shown.

overtighten. Use p
a #3 Phillips
Screwdriver.

i®

’

&

ACAUTION)

Exercise extreme caution
while using a ladder for

p——

assembly. Follow all warnings
and instructions provided by
the ladder manufacturer.

e s
i \\\ \\\\\H
. TNDANN S

WS

| |




SECTION 5

Picnic Table Assembly

Earth Tones Box: 1056218

[ardware List (All Hardware is located in Box 1056218 Part #8002042)

ID  ltem Description Qty / Part#
HA Screw, 1/4" x 1" 4 0O 8000668

There may be extra hardware in this bag.

( Parts List (All Parts are located in Box 1056218) )
ID ltem Description Qty / Part# C Table Leg 2 O 1056220
A Table Top 1 0O 8000271 D Support Tube 6 0O 1056221
B Table Bench 2 0O 8000272

FERCET

f o —H[
Y

ppra

A mm

OO HO0N

[me i

A WARNING A

The Picnic Table is not intended to be a stand alone unit. Do not
use until completely attached to the main unit as instructed.

43



Remove the hardware from one of
the Support Tubes (D) in the Table
Bench (B) and remove the Support
Tube.

Save the hardware that was
removed. It will be re-installed
with the Support Tube later in the
assembly.

Insert the Table Legs (C) at an angle c

into the remaining Support Tube (D) .

of the Table Bench (B) as shown. ~

Place the Support Tube (D) removed ]

in step 1 from the Table Bench onto 7 B

the Table Legs (C) as shown.

44




Lower the Table Legs (C)
and Support Tube (D) back
to the Table Bench (B).
Reattach the Support Tube
(D) to the Table Bench (B).
Secure with the hardware
removed in step 1.

Repeat steps 1 through 3
to attach the other bench
to the opposite side.

Remove the Hardware from one of
the Support Tubes (D) in the Table
Top (A) and remove the Support
Tube.

Save the hardware that was

removed. It will be re-installed
with the Support Tube later in the
assembly.




-

Place the Support Tube (D) removed in step
4 from the Table Top onto the Table Legs (C)
as shown.

o)

Lower the Table Legs (C) and
Support Tube (D) back to the
Table Top. Reattach the Support
Tube (D) to the Table Top (A).
Secure with the hardware
removed in step 4.




Place the Picnic Table between the Corner Poles of the
Clubhouse by tilting the Picnic Table. Once one of the

ends of the Table Bench is through, tilt the Table to get the
other end of the Table Bench between the Corner Poles.

Be careful not to scrape the powder coating while
installing the Picnic Table.

See page 63 for examples
of correct and incorrect
accessory placement.

Attach the Table Legs (C) to the Corner Poles with
the hardware shown.

HA X 4

47



SECTION 6

Slide Assembly

Earth Tones Box: 452001

(Hardware List (All Hardware is located in Box 452001 Part #8000187))

ID ltem Description Qty ./ Part# HB Washer, 5/16" Bonded 6 0O 8001161
HA Bolt, 5/16" x 1 1/4” 3 0O 8000163 HC Nut, 5/16" Acorn 3 0O 8000165

(o () 5"

Parts List (All Parts are located in Box 452001)

I2 ltem Description Qty  Part#
A Slide 1 0O 8000861

AT
-

Note: Do not place any accessories such as the Binoculars or the Steering Wheel in the area shown below. Placing
accessories too close to the slide can create overlapping play areas which could result in possible injuries.

i &
Slide Use H
Zone\

See page 63 for examples
of correct and incorrect
accessory placement.

\_ J




Using a Power Drill, drill 3/8” holes
through the holes in the top corners
of the Slide (A) as shown.

Also drill 3/8” holes through the two
outside holes on the underside of
the Deck that are predrilled.

View from
underneath Deck

“ .

&

e

™~

N

2. for the Slide

Drill these holes

M

Place the Slide (A) in the location shown and attach
it to the Deck of the Clubhouse in the location shown

Parts for this step are in box 452001
HB x 4

—
——
—=

-
<
<
E

O)f

with the hardware shown.

¥ /1

s

(=}




Using a Power Dirill, drill a 3/8”
hole through the remaining hole
in the Slide, and drill into the
Deck.

Parts for this step are in box 452001

HB x 2

- . . . HA X1 HC x 1
Finish attaching the Slide (A) to the Deck of the Clubhouse in Lo
the location shown with the hardware shown. m““ N“ m @

50



SECTION 7

Climbing Wall Assembly

Earth Tones Box: 1056240

ﬁardware List (All Hardware is located in Box 1056240 Part #8002043]

ID ltem Description Qty ./ Part# HC Washer, 5/16” Bonded 4 0O 8001161
HA Bolt, 5/16" x 2 4 @O 8000307 HD Spacer, 5/8” x 3/8” 4 0O 8000322
HB Screw, #14 x 3/4” 5 O 8000522
There may be extra hardware in this bag.
HA
| qmmmm \@

( Parts List (All Parts are located in Box 1056240) A
ID ltem Description Qty  Part# B Bracket 8 O 1056239
A Climbing Wall (2 Tubes) 1 O 1056236
C Climbing Wall (1 Tube) 1 0O 1056234

The Climbing Wall is not intended to be a stand alone unit. Do not
use until completely attached to the main unit as instructed.

[A WARNING A]




Parts for this step are in box 1056240

HB x5
Place the two Climbing Walls (A & C) together as shown. The large openings in
the Climbing Walls should be on opposite ends of each other. Line up the holes
of the Climbing Wall with the Tubing already attached to the other Climbing Wall.

Secure with the hardware shown.

To prevent the Screws from Large Opening |
going through the plastic, do

not overtighten.

Large Opening

Parts for this step are in box 1056240 \
HC x 4 HD x 4
Attach the Brackets (B) to the Railings in the HA x 4
location desired for the Climbing Wall. Secure | { traaanaamn
with the hardware shown. The Bolts will need \ \mmm m “ m “ “m
to line up with the holes in the Climbing Wall |\ |7 b b bt
Tubing. - — \_ )

T

ACAUTION

Exercise extreme caution
while using a ladder for
assembly. Follow all warnings
and instructions provided by
the ladder manufacturer.

52




Stand the assembled Climbing Wall next to the Clubhouse
in its desired location. Attach the Climbing Wall to the
Clubhouse by securing the hardware in step 2 to the
Climbing Wall Tubing in the location shown.

Make sure the Climbing Wall is touching the ground

before tightening the Bolts securely.

=T

(@]
©

i

A

i 11
-

““\ (é /A WARNING A

To prevent injury, do not install the Climbing
Wall on either short end of the play set.

=

53



SECTION 8

Binocular Assembly

Earth Tones Box: 439000

ﬁ-lardware List (All Hardware is located in Box 439000 Part #8000184ﬁ

ID ltem Description Qty / Part# HD Washer, 5/16” Bonded 7 O 8001161
HA Bolt, 5/16" x 3/4” 1 O 8000162 HE  Nut, 5/16” Nylock 1 0O 8000209
HB Bolt, 5/16" x 2 1/2” 1 O 8000534 HF  Nut, 5/16” Acorn 3 0O 8000165
HC Bolt, 5/16" x 2" 2 @O 8000307 HG Cap, Universal Bracket 1 0O 8000282

There may be extra hardware in this bag.
HC

(oo (i .
__HB““ o | (D
(i =8

( Parts List (All Parts are located in Box 439000) )
1D ltem Description Qty / Part# B Mounting Bracket 1 0O 8000349
A Binocular 1 0O 8000874 C Universal Bracket 1 0O 8000352

A S— c
(o)

Ay

To prevent possible injury resulting from overlapping play areas, the
Binoculars can not be installed within 21” of the Slide. See page 48.

[A WARNING AJ




Attach the Mounting Bracket (B) to the Universal
Bracket Cap (HG) with the hardware shown.

Do not overtighten the hardware. The Binoculars
will not be able to rotate.

Parts for this step are in box 439000
HD x 1

HE x 1

HG x1

Attach the Mounting Bracket assembled in step 1 to
the D-Tube in the desired location by securing it to
the Universal Bracket (C) with the hardware shown.
Twist the Universal Bracket (C) in order to get it
between the Railings.

The Universal Bracket may be mounted anywhere on the D-Tubes
of the Clubhouse. To prevent overlapping play areas, place it in

the middle of a 5 Piece Railing.

Parts for this step are in box 439000
HD x 4

HF x2

55



Once the Brackets have been attached to
the desired D-Tube, attach the Binocular
(A) to the Mounting Bracket (B) with the
hardware shown.

Parts for this step are in box 439000

HDx 2
HF x 1

Il

l

(O




SECTION 9

Steering Wheel Assembly

(Universal Bracket)

Earth Tones Box: 440000

(Hardware List (All Hardware is located in Box 440000 Part #8000697T
ID ltem Description Qty ./ Part# HD Washer, 5/16" Nylon 2 0O 8000164
HA Bolt, 5/16" x 3 1/4" 2 0O 8000366 HE Washer, 5/16” Zinc 1 0O 8000368
HB Bolt, 5/16” x 2" Hex 1 O 8000693 HF  Nut, 5/16” Acorn 2 0O 8000165

kHC Nut, 5/16" Nylock 1 0O 8000694 HG Cap, Universal Bracket 1 0O 8000282)

There may be extra hardware in this bag.
HA

mmmmmmmm
___HB HE
T T [

( Parts List (All Parts are located in Box 440000) )
ID ltem Description Qty  Part# C  Wheel Clicker 1 O 8000158
A Steering Wheel 1 0O 8000285 D Universal Bracket 1 0O 8000352
B Wheel Cap 1 0O 8000157

B C D
. ,

57



Place the Universal Bracket Cap (HG) and the Universal
Bracket (D) on the D-Tube in the desired location. Twist

the Universal Bracket (D) in order to get it between the
Railings.

The Universal Bracket may be mounted anywhere

on the D-Tubes of the Clubhouse. To prevent
overlapping play areas, place it in the middle of a

<
<
<
<
—
E
—

A

ﬂggﬂ
5 Piece Railing. ]
(o] o]
D
Parts for this step are in box 440000
HD x 2
HB x 1 HAx 2 HF x 2

Slide the Hex Bolt (HB) into the center

hole of the Wheel Clicker (C) in the
direction shown.

Attach the Wheel Clicker (C) to the D-Tube, and secure

with the hardware shown.
=i

58




Place the Steering Wheel (A) over the Wheel Clicker (C). Secure
the Steering Wheel (A) with the hardware shown. Insert the
Wheel Cap (B) into the front of the Wheel.

Do not overtighten the hardware. The Steering Wheel will
not be able to rotate.

Parts for this step are in box 440000
HE x 1
HC x

59



Steering Wheel Assembly
(Swing Bar Bracket)

Earth Tones Box: 440100

( Hardware List (All Hardware is located in Box 440100 Part #8003039ﬁ

ID ltem Description Qty  Part# HC Nut, Nylock 3 O 8000209
HA Bolt, 5/16 x 2" 2 O 8000307 HD Washer 1/4” 2 0O 8001343
HB Bolt, 5/16 x 2" Hex 1 O 8000693 HE Washer 5/16” 1 0O 8002027

There may be extra hardware in this bag.

oy § (@)
N

( Parts List (All Parts are located in Box 440100) )
ID ltem Description Qty / Part# B Wheel Cap 1 O 8000850
A Steering Wheel 1 0O 8000857 C Wheel Clicker 1 O 8000158




Remove the hardware from the top holes of the
Swing Bracket and Plate.

P A
"~

Ao’

Parts for this step are in box 440100

HD x 2
HB x 1 HAx 2

R
_
Slide the Hex Bolt (HB) into the center

hole of the Wheel Clicker (C) in the
direction shown.

Attach the Wheel Clicker (C) to the D-Tube, and
secure with the hardware shown.

61



( N\
¢ Parts for this step are in box 440100
HE x 1
Place the Steering Wheel (A) over the Wheel Clicker (C). —
Secure the Steering Wheel (A) with the hardware shown.
Insert the Wheel Cap (B) into the front of the Wheel. Q
Do not overtighten the hardware. The Steering Wheel
will not be able to rotate. \. J/
. J




A WARNING A

When attaching play components, make sure no play areas overlap. To
prevent serious injury, no accessory should overlap into the swing area.

TR A R CORRECT
E -; = =__==_== =: =:__':r
. HEH HH AR A
Eilibililesifesesgeaye -
ﬁ ::::::::::: mulgmEgai
VB A LA LE T Fi-gE=ph-
s T [ Do PRl o

INCORRECT
A PR L, (Picnic Table interferes
SR e =f_=f_='fﬁ with Swing area)
A =
j:_::_::_::_: ::::::: l
=Vazzr=lncEratiat]aoet; s
=
INCORRECT
A A =Y (Ladder interferes
Ho e With Swing area)
=__=___:__:__:__:“ﬁu‘ 5 n f e o 5T n '

63



If the warning sticker is illegible, destroyed or removed,
contact Customer Service for a replacement.

/N WARNING A\

This product is intended for use by children
ages 3 to 12, and is for residential use only.
Do not install over concrete, asphalt, packed
earth, or any other hard surface. A fall onto a
hard surface can result in serious injury.

Observing the following statements and warnings
reduces the likelihood of serious or fatal injury:

* On-site adult supervision should be provided for
children of all ages.

+ Children should not walk close to, in front of, behind,
or between moving items.

* Instruct children not to twist swing chains or ropes
or loop them over the top support bar since this may
reduce the strength of the chain or rope.

* Instruct children to avoid swinging empty seats.

» Teach children to sit in the center of the swings with
their full weight on the seats. Never stand, sit or kneel
on the swing seat.

/\ ADVERTENCIA A\

Este producto es para nifios de 3 a 12 afios de .

edad. Este producto es para uso residencial
tnicamente. No lo instale sobre concreto,
asfalto, tierra empaquetada o cualquier otra

superficie dura. La caida sobre una superficie

dura podria ocasionar serias lesiones.

Si se presta atencion a los siguientes enunciados y
avisos de advertencia se reduce la probabilidad de
producirse lesiones serias o mortales:

ios de todas las edades deben estar bajo la
supervision de un adulto en el lugar.
+ Los nifios no deben caminar junto, en- frente, detras de
o0 entre las piezas moviles.
+ Indigue a los nifios no torcer las cadenas o sogas de los
columpios ni pasarlas por encima de la barra de soporte
superior, ya que puede red tencia de las
cadenas o sog
+ Indigue a los nifios que eviten impulsar columpios vacios.
» Ensefie a los nifios a sentarse en el centro de los

pararse ni hincarse en el asiento del columpio.

+ Indigue a los nifios no usar el equipo de ninguna forma
diferente a la indicada.

* Indigue a los nifios no bajarse del equipo cuando esté
en movimiento.

+ Para evitar la posibilidad de que los nifios se enreden y
estrangulen, vistalos debidamente con zapatos debida-
mente ajustados y sin ponchos, bufandas, chamarras con
cordones de apriete en el cuello, cascos con correas y
ofras ropas holgadas que puedan ser peligrosas al usar el
equipo.

+ Indigue a los nifios no subirse cuando esté himedo el
equipo.

+ Indigue a los nifios no adhenr al equipo de patio de
juegos objetos no disefiados especificamente para éste,
como cuerdas de saltar, cuerdas de tendedero de ropa,
correas de mascotas, cables y cadenas, ya que podrian
causar un peligro de estrangulacion.

+ Asegulrese de que los rieles protectores estén coloca-
dos en su lugar todo el tiempo.

Lifetime Products, Inc
Clearfield, UT 84016

» Instruct children not to use the equipment in a man-
ner other than intended.

» Instruct children not to get off equipment while it is in
motion.

» To prevent entanglement and strangulation, dress
children approprately using well-fitting shoes and avoid-
ing ponchos, scarves, jackets with neck drawstrings,
helmets with straps, and other loose-fitting clothing that
is potentially hazardous while using equipment.

» Instruct children not to climb when the equipment is
wet.

* Instruct children not to attach items to the playground
equipment that are not specifically designed for use with
the equipment, such as, but not limited to, jump ropes,
clothesline, pet leashes, cables and chain as they may
cause a strangulation hazard.

» Make sure guardrails are in place at all times.

/\ AVERTISSEMENT /\

Ce produit est congu pour un usage par des
enfants agés de 3 a 12 ans. Ce produit est réservé
& un usage personnel seulement. Ne pas installer
sur du béton, de I'asphalte, de la terre compactée

ou toute autre surface dure. Une chute sur une
surface dure peut entrainer des blessures graves.

L’observation des déclarations et des avertisse-
. ments suivants réduit les risques de blessures
: graves ou fatales:

¢« Laprésence d'un adulte surveillant les enfants de tous ages

: doit étre assurée.

.« Veiller a ce que les enfants ne marchent pas prés, devant,

dermére ou entre les éléments en mouvement.

¢« Veiller a ce que les enfants ne tordent pas les chaines ou

: cordes de la balancoire. De méme, veiller a ce que les enfants

: ne bouclent pas les chaines ou les cordes au-dessus de la

¢ barre de support supérieure, car cela pourrait en réduire leur

: solidité.

¢« Veiller a ce que les enfants ne balancent pas les siéges

columpios, con todo su peso en los asientos. Nunca deben : Ll . . . -
: = \eiller a ce que les enfants s'assolent au centre des siéges

: de la balangoire, avec leur plein poids sur le siége. Veiller a ne

: jamais s'asseoir, s'agenouiller ou se tenir debout sur le siége.

+ Veiller a ce que les enfants n'utilisent pas 'équipement a

¢ d'autres fins que pour l'usage prévu.

¢+ Veliller a ce que les enfants ne descendent pas de

: I'équipement lorsqu'il est encore en mouvement.

: » Pour éviter 'emmélement des cordes et des chaines et

¢ ainsi éviter tout nsque d'étranglement, veiller a habiller les

: enfants comectement. Utiliser des souliers bien adaptés. Ne

: pas metire des ponchos, foulards, blousons avec des cordons

: prés du cou, casques avec des sangles et tout autre vétement

¢ ample pouvant potentiellement s'avérer dangereux lors de

¢ Tutilisation de l'équipement.

+ Veiller a ce que les enfants ne gnmpent pas sur

¢ I'équipement quand celui-ci est mouillé.

¢« Veiller a ne pas attacher d'objets sur Féguipement de jeu

: non spécifiguement congus pour cet équipement, tels que,

: mais sans s'y limiter, cordes a sauter, cordes a linge, laisses

¢ d'animaux, cdbles et chaines. Ceux-ci posent un risque

: d'étranglement.

* « S'assurer que des garde-fous sont en place en tout temps.

www.lifetime.com 1/05/2009 #1049933

64




